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1 Antidotes
1 Atropine sulfate
2 Activated Charcoal
3 Naloxone hydrochloride
4 Pralidoxime chloride
5 Acetylcysteine
2 Anti-infectives
2.1 Amoebicides,antigiardials,antrichomonais
1 Metronidazole 400 mg
2 Metronidazole 500 mg/100 m
2.2 Anthelmintics
1 Albendazole 200 mg
2 Albendazole 200 mg/ 10 ml
3 Diethylcarbamazine citrate
2.3  Antibacterials
2.3.1 Aminoglycosides
1 Gentamycin sulfate 80 mg/ 2 ml
2 Amikacin inj 500 mg
3 Amphotericin b inj
2.3.2 Cephalosporins
1 Cefazolin sodium 1 gm
2 Ceftriazone sodium 1 gm
3 Cefotaxime 1 gm
4 Ceftazidime 1 gm
5 Cefdinir
2.3.4 Macrolides
1 Erythromycin estorate 125 mg/5 ml
2 Roxithromycin 150 mg
3 Azithromycin 250 mg
2.3.6 Penicillins
1 Amoxicillin 250 mg
2 Amoxicillin 500 mg
3 Amoxycillin875 mg+clavulanic acid 125 m¢
4 Amoxycillin875 mg+clavulanic acid 125 m¢

5 Amoxicillin dry syrup 125 mg/5 ml
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6 Amoxicillin dry syrup 250 mg/5 ml
7 Amoxycillin+clavulanic acid457 mg dry syr
8 Ampicillin sodium 500 mg
9 Ampicillin sodium 1 gm
10 Benzathine benzylpencillin 1.2 mu
11 Dicloxacillin 2560 mg
12 Dicloxacillin syrup x 60 ml
13 Cloxacillin sodium 500 mg
14 Cloxacillin sodium 1 gm
15 Penicillin G 5 mu
16 Piperacillin na 4 gm+Tazobactam na 500 n
2.3.7 Quinolones
1 Norfloxacin 100 mg
2 Norfloxacin 400 mg
3 Ofloxacin 200 mg

4 Ciprofloxacin 250 mg
5 Levofloxacin 500 mg
2.3.8 Sulfonamides
1 Sulfamethoxazole 400 mg
+ Trimethoprim 80 mg
2 SMZ 200 mg + TMP 40 mg / 5 ml x 60 ml
3 Sulfamethoxazole 400 mg
+ Trimethoprim 80 mg
2.3.9 + Trimethoprim 80 mg
1 Doxycycline Hcl 100 mg
2 Tetracycline Hel 250 mg
3 Clindamycin 300 mg
4 Clindamycin 600 mg/4 ml
2.3.10 Carbapenems
1 Meropenem 1gm inj
2.3.11 Other antibacterials
2.4 Antimalarials
1 Chloroguine phosphate 250 mg

2 Primaquin diphosphate 5 mg
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3 Quinin sulfate 300 mg tablet n

2.5 Antimycobacterials

1 Ethambutol Hel 400 mg tablet n
2 Ethambutol Hel 500 mg tablet n
3 Isoniazid 100 mg tablet n
4 Pyrazinamide 500 mg tablet n
5 Rifampicin 300 mg capsule n
6 Rifampicin 450 mg capsule n
7 Streptomycin sulfate injection n
8 Dapsone tablet n
9 Rimstar tabblet n
10 Rifinah(150) tablet n
11 Rifinah(300) tablet n

2.6 Antifungals

1 Griseofulvin 500 mg tablet n

2 Fluconazole 200 mg tablet n

3 ltraconazole 100 mg capsule 4@ iU systemic gungus A

2.7 Antivirals

1 Acyclovir 200 mg tablet A

2 Zidovudine 100 mg (AZT) capsule QLTI f1las.

3 Zidovudine 300 mg (AZT) capsule Aty Avad.
4 Zidovudine 10 mg/ml syrup @AYy UL

5 Zilavir (AZT 300 + 3TC150 ) tablet Tgraniinn grlad.

6 GPO - vir $30mg tablet R InIEIT aag.

7 GPO-virZ tablet REInIEI alaT.

8 Stavudine 30 mg (d4T30) tablet ALy L

9 Lamivudine 150 mg tablet UTORIEIN ALla.
10 Lamivudine 300 mg tablet EnETUAY Aua.
11 Lamivudine 10 mg/ml syrup SQLATETN Alae,
12 Lopinavir/Ritonavir (200/50) tablet Rr IR dilaa,
13 Efavirenz 50 mg tablet TN fula.
14 Efavirenz 200 mg capsule HNAWLIAY avad.
15 Efavirenz 600 mg tablet ATLIA Arlad.
16 Nevirapine 200 mg tablet TRE I IEaT! filad.
17 Nevirapine 10 mg/ml suspension s iGN Ala.

18 Tenofovir 300 mg tablet AR gilad.
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19 Indinavir 400 mg
20 Ritonavir 100 mg
21 Acyclovir inj

22 Teevir(teno+efa)
23 Teno-EM

24 Atazanavir 200 mg
25 Atazanavir 300 mg

26 Rilpiurivine 25 mg

Antineoplastics and immunomodurating drugs

Antiseptics and disinfectants
1 Chlorhexidine gluconate

2 Chlorhexidine gluconate

3 Ethyl alcohol 70 % (rubbing alcohol)

4 Formaldehyde (Formaline)

5 Gential violet 1 %

6 Hydrogen peroxide

7 Povidone iodine 7.5%

8 Povidone iodine 10 %

9 Chlorhexidine gluconate 1 %

10 2 % chlorhexidine in alcohol 70 %
Blood and blood forming agents

5.1 Thrombolytic and fibrinolytic agents

1 Aspirin 81 mg

2 Aspirin 300 mg

3 Clopidogrel

4 Warfarin 3 mg

5 Warfarin 6 mg

6 Sterptokinaseinj

7 Enoxaparin Na 60mg/0.6 ml

8 Fondaparinux
5.2 Hemostatic and blood coagulation

1 Vitamin k 1 (Phytomenadione)

2 Heparin sodium

3 Tranexamic acid

Cardiovascular drugs

6.1 Cardiac glycoside

1 Digoxin 0.25 mg

guuuy
capsule
capsule
injection
capsule
capsule
capsule
capsule

capsule

solution

scrub solution

solution
solution
Paint

solution

scrub solution

solution

obstatic cream

solution

tablet
tablet
tablet
tablet
tablet
injection
injection

injection

injection

injection

injection

tablet

a s
Raulunisasld

WNELRR
enauLayw

ERIAnTEN

pnatuayy
HNANLAYY
pavuayu
TRl

HREARTEINT

enanliyszanting

Unyd
gua.

Aala.

ailad.
dla.
dlas
ailad
dilad,



A1AU Fasnatny
2 Digoxininj 0.25 mg/ml x 2 ml
6.2 Antiarrhythmics
1 Magnesium sulfate 10% x 10 ml

2 Magnesium sulfate 50% x 2 ml
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6.3 Cardiac stimulants excluding cardiac glycosides

1 Atropine sulfate

2 Dopamine 250 mg

3 Adrenaline

4 Norepinephine inj
6.4 Vasodilators

1 Isosorbide dinitrate 5 mg

2 Isosorbide dinitrate 10 mg
6.5 Antihypertensives

1 Nicardipine inj

2 Hydralazine Hcl 25 mg

3 Hydralazine Hcl 50 mg

4 Methyldopa 250 mg

5 Doxazosin mesylate 2 mg
6 Minoxidil 5 mg

7 Hydralazine

6.6 Beta-blocking agents
1 Atenolol 50 mg
2 Metoprolol 100 mg
3 Propranolol Hel 10 mg
4 Propranolol Hcl 40 mg
5 Bisoprolol 5 mg

6.7 Calcium antagonists
1 Amlodipine 5 mg
2 Diltiazem 30 mg
3 Nifedipine 20 mg SR
4 Manidipine 20 mg

6.8 Angiotensin converting enzyme inhibitors

1 Enalapril 5 mg

injection
injection
injection

injection

sublingual

tablet

injection

tablet
tablet
tablet
tablet
tablet

injection

tablet
tablet
tablet
tablet

tablet

tablet
tablet
sr tablet

tablet

tablet

al &
Raulanisadld

levophed

NNELUR

-
1iarzganiiuaum.
2. W51 toxemia of
pregnancy Nsiuiindanas

waeala audn Mgein

1. @ pt BP g9

toxemia of pregnancy

1. dammusiunazBPH

NED



AAU

7

Famnany

2 Enalapril 20 mg

3 Losartan 50 mg
6.9 Diuretics

1 Furosemide 40 mg

2 Furosemide 500 mg

3 Furosemide 20 mg/ 2 m|

4 Furosemide 250 mg/ 25 ml

5 Hydrochlorothiazide 25 mg

6 Amiloride + hydrochlorothiazide(moduretic

7 Spironolactone 25 mg

8 Spironolactone 100 mg

9 NIMIUIALLY
6.10 Hypolipidaemic drugs

1 Gemfibrozil 300 mg

2 Simvastatine 20 mg

3 T1NABNATK DY

4 Atorvastatind0 mg

5 Fenofibrate micronized 160 mg
6.11 Peripheral vasodilatic Drugs
6.12 Drugs used in shock

1 Ephedrine Hel 30 mg/ ml

Drugs acting on central nervous system

7.1 General anaestetics

1 Halothane 250 ml

2 Ketamine Hel 50 mg/ml

3 Thiopental sodium 1 gm

4 Isoflurane
7.2 Analgesics/Antipyretics

1 Methylsalicylate

2 Paracetamol 325 mg

3 Paracetamol 500 mg

4 Paracetamol 120 mg/ 5ml x 60 ml

5 Paracetamol 250 mg/ 5ml x 60 ml

6 Wmzanelas

7 Plygesal

8 Lagnan

9 ATUWIAWIN
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14 1945799
15 gnulszavasulng
7.3 Narcotic analgesics
7.3.1 Opioid analgesics
1 Methadone hcl
2 Morphine sulfate
3 Pethidine Hel 50 mg/ml
4 Tramadol Hel 50 mg
5 Tramadol Hel 50 mg
6 Morphine sulfate Syrup
7 Fentanyl 0.1 mg/2 ml
8 Fentanyl 50 mcg
9 Morphine 10 mg IR
10 Morphine 10 mg SR
7.3.2 Drugs for neuropathic pain
1 Gabapentin 300 mg
7.4  Antimigraine drugs
7.4.1 Abortive drugs
1 Ergotamine tartate 1 mg + caffeine 100 mg
7.4.2 Prophylactic drugs
1 Cyproheptadine 4 mg

2 Flunarizine 5 mg

2 Phenobarbital 60 mg

3 Phenobarbital 30 mg

4 Phenytoin sodium

5 Phenytoin sodium 50 mg
6 Phenytoin sodium 100 mg
7 Sodium valproate 200 mg

8 Sodium valproate 200 mg/ml x 60 ml
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9 Carbamazepine 200 mg
10 Clonazepam 2 mg
7.6  Anti-parkinson drugs
1 Levodopa 100 mg+ carbidopa 25 mg
2 Trihexyphenidyl Hel 2 mg
3 Trihexyphenidyl Hcl 5 mg
7.8 Antivertigo
1 Dimenhydrinate 50 mg/ml
2 Dimenhydrinate 50 mg
3 gvanwing
4 GVRINNARS
8 Dental and oral preparation
8.1 Dental antiseptics
1 Chlohexidine gluconate mouth wash
2 Glycerine borax
8.3 Dental anti- inflamatory
1 Triamcinolone acetonide 0.1 %
8.4 Fluoride preparations
8.5 Other dental preparations
9 Dermatologic drugs
9.1 Topical antibacterials
1 Silver sulfadiazine 1 %
2 Chloramphenical oint
9.2 Topical antifungal
1 Benzoic acid+salicylic acid(Whitfield)
2 Clotrimazole 1 %
9.3 Other preparations for psoriasis
1 Coal tar
9.4 Topical antivirals
1 Salicylic acid
2 ATNNYNED
3 NAMRETUNNED
4 \ARANINBUNRLTETY
9.5 Scabicides
1 Benzyl benzoate 25 %
2 Taduuganylndven

9.6 Topical corticosteroids
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1 Triamcinolone acetonide 0.1% cream n
2 Triamcinolone acetonide 0.02% cream n
3 Triamcinolone acetonide lotion lotion n
2 gusiaswgee BN aasgulng

9.7 Antipruritics

1 Calamine lotion lotion gdnltyUszantin n
9.8 Emollients and protectives

1 Olive oil oil n

9.9 Other dermatologic drugs

1 Lubricating gelly gelly

2 Urea cream cream

3 Zinc oxide cream cream n
11 Endocrinologic drugs

11.1 Antidiabetic drugs

1 Glipizide 5 mg tablet n
2 Insulin inj (NPH) 100 u/ml x 10 ml injection n
3 Insulin inj (Regular insulin) 100 u/ml x 10 m injection n
4 Insulin inj (RI+NPH) 100u/ml x 10 ml) injection n
5 Insulin Gargine injection A
6 Metformin 500 mg tablet n
7 Metformin 850 mg tablet N
8 Pioglitazone tablet 9

11.5 Thyroid and antithyroid drugs

1 Propylthiouracil 50 mg tablet n
2 Methimasone 5 mg Tablet n
3 Thyroxine sodium ( L -form) tablet n

11.6 Systemic corticosteroids

1 Dexamethasone 5 mg injection n
2 Prednisolone 5 mg tablet n
3 Hydrocortisone injection n
3 Triamcinolone acetonide 10 mg/ml x 5 ml injection NED

12 Eye ,Ear, Nose and Throat (EENT) Preparations

12.1 Ophthalmic anti - infectives

1 Boric acid solution n
2 Chloramphenical 1 % ointment n
3 Polymyxin so4 + neomycin+gramicidine solution k!

4 Tetracycline Hel 1% ointment patyUsedndnug n
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12.2 Drug acting on the nose

1 Fluticasone furoate nasal drop solution
2  Momethasone furoate nasal spray0.05% solution
3  Oxymetazoline nasal drop 0.025,0.05% solution

Raulansdsld

12.3 Preparations for the treatment of non-specific conjunctivitis

1 Antazoline HCL + tetrahydrozoline HCL solution

12.5 Ophthalmic corticosteroids and anti - infective preparations

12.9 Ophthalmic local anaesthetics
1 Tetracaine hcl solution
2 Tropicamide +benzakonium chloride solution
12.12 Oftic anti - infective agents
1 Chloramphenicol 1 % solution
13 Gastrointestinal drugs
13.1 Antacids
1 Al(OH)3 tablet tablet
2 AI(OH)3 + Mg(OH)3 + Simethicone susp.  suspension
13.2 Antiulcer drugs

1 Ranitidine 150 mg tablet

2 Ranitidine injection
3 Omeprazole 40 mg injection
4 Omeprazole 20 mg capsule

13.3 Antiflatulents and carminatives

1 Carminative mixture mixture
2 Simethicone drop suspension
3 Sodium bicarbonate 300 mg tablet

4 Stomachic mixture mixture
5 Asafoetida tincture tincture
6 aiudu i
7 wALlga

8 eNlLEyane waLlga

9 e81BUTTAL umilga

10 ENEIRBLLTY 811N
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13.4 Digestive enzymes

13.5 Antispasmodics and anticholinergics

1 Drotaverine tablet 40 mg tablet
2 Hyoscine - n - butylbromind 5 mg/5 ml syrup
3 Hyoscine - n - butylbromind inj. 20 mg injection
4 Hyoscine tablet tablet

13.6 Prokinetic drugs
1 Domperidone susp. 1 mg/ml suspension
2 Domperidone tab. 10 mg tablet
13.7 Antiemetics
1 Metoclopramide HCL inj 10 mg/2 ml injection

13.10 Laxatives and Enema

1 Bisacodyl tab 5 mg tablet

2 Glycerine rectal suppo.
3 Magnesium hydroxide ( MOM ) suspension
4 Sod. phosphates enema (10 ml) enema

5 Sod. phosphates enema ( 133 ml) enema

6 Senna tab(BNdANTIHLIN) tablet

7 Lactulose syrup syrup

8 tnsstiduUNm upLlga

9 TVNHAANA EENAZATEN

13.11 Antidiarrhoeals and oral electrolyte replacers
1 Oral rehydration salts oral powder
2 guvaesiaaymns ENBNAYATEIN

13.14 Antihaemorrhoidal preparations

1 Proctosedyl suppository rectal suppo.
2 WWIsAIHm capsule
14 Genito - urinary drugs and sex hormones

14.1 Gynecologic anti - infectives
1 Clotrimazole vaginal tab 200 mg vaginal tab

14.2 Hormone replacement preparations

1 Conjugated estrogen tab 0.625 mg tablet
2 Ethinylestradiol 20+desogestrel 150 mg tablet
3 Medroxyprogesterone 5 mg tablet
4 Cycloprogynova tablet
5 anilszazlna wALgA

14.3 Progestogens
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1 Norethisterone tab 5 mg
14.4 Contraceptives
1 Medroxyprogesterone acetate 50 mg
2 Methylphenidate 10 mg
3 Progynova
14.6 Other gynecologic drugs
1 Methylergometrine maleate 200 mcg/ml
2 Oxytocin 10 unit/ml
14.8 Prostatic drugs
15 Immunological preparations
15.1 Sera and immunoglobulins
1 Antirabies hyperimmune serum 1000 u/m|
2 Antivenom sera cobra
3 Hepatitis B immunoglobulin (human)
200 iu/ml
4 Rabies immunoglobulin (human) 750 u/2m
5 Tetanus immunoglobulin
15.2 Vaccines
1 BCG
2DT
3 DTP
4 DTP-Hep.B
5 Hepatitis B vaccine for adult 10 meg/ml
6 Japanese encephalitis vaccine
7 Measles vaccine
8 Measles - mumps - rubella vaccine ( MMR
9 poliomyelitis vaccine
10 poliomyelitis vaccine
11 Rabies vaccine 0.5 ml ( Verorab)
12 Tetanus vaccine
16 Local anaestetics
1 Lidocaine HCI 2 % inj x 20 ml
2 Lidocaine HCI 2 % inj x 50 ml
3 marcaine HCI 0.5 % heavy inj
4 Lidocaine HCI 2 % x 30 gm
5 Lidocaine HCI 1 % with 1: 100000 adrenalil

6 mepivacaine
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17.1
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7 mepivacaine with adrenaline
8 Lidocaine HCI

9 1% Xylocaine in Adrenaline

10 Lidocaine viscous 100 ml

Drug acting on musculoskeletal system

siluuy

injection
spray

injection

viscous

Non-steroid anti-inflammatory and anti-rheumatic drugs

1 Baclofen 10 mg

2 Ibuprofen 400 mg

3 Ibuprofen syrup 100 mg/ 5 ml
4 Diclofenac sodium 25 mg

5 Diclofenac sodium 75 mg/3 ml
6 Methotrexate 2.5 mg

7 Naproxen 250 mg

8 ansanmondadilTes

17.2 Anti-gout preparations

1 Allopurinol 100 mg
2 Colchicine 0.6 mg

17.3 Muscle relaxants

1 Tolperisone 50 mg

17.4 Neuromuscular blockine agents

1 Pancuronium bromide

2 Suxamethonium chloride 500 mg
3 Rocuronium

4 Midazolam inj

5 Cisatracurium besylate

17.6 Other muscuroskeletal preparations

18

1 Neostigmine methylsulfate 2.5 % x5 ml
2 Pyridostigmine br 60 mg

Psychotherapeutic drugs

18.1 Antipsychotics

1 Chlopromazine 25 mg

2 Chlopromazine 100 mg

3 Chlopromazine 50 mg/2 ml

4 Clonidine 0.15 mg

5 Fluphenazine decanoate25 mg/ mi
6 Haloperidol 0.5 mg

7 Haloperidol 5 mg
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8 Haloperidol 10 mg tablet
9 Haloperidol decanoate 100 mg/ ml injection
10 Haloperidol 5 mg/ml injection
11 Perphenazine 4 mg tablet
12 Perphenazine 8mg tablet
13 Perphenazine 16 mg tablet
14 Trifluoperazine 5 mg tablet
15 Trifluoperazine 10 mg tablet
16 Thioridazine 25 mg tablet
17 Thioridazine 100 mg tablet
18 Resperidone 1 mg tablet
19 Resperidone 2 mg tablet
20 Clozapine 25 mg tablet
21 Clozapine 100 mg tablet
18.2 Anxiolytics,sedatives and hypnotics
1 Chloral hydrate syrup
2 Clonazepam 2 mg tablet
3 Diazepam 2 mg tablet
4 Diazepam 5 mg tablet
5 Diazepam 10 mg/ 2 ml injection
6 Lorazepam 0.5 mg tablet
18.3 Antidepressants
1 Amitriptyline Hcl 10 mg tablet
2 Amitriptyline Hel 25 mg tablet
3 Fluoxetine 20 mg capsule
4 Imipramine 25 mg tablet
5 Nortriptyline 25 mg tablet
6 Nortriptyline 10 mg tablet
7 Sertarine 50 mg tablet
8 Trazodone 50 mg tablet
9 Trazodone 100 mg tablet
18.4 Antimanias
1 Lithium carbonate 300 mg capsule
20 Drugs acting on respiratory system
20.2 Anti-allergic drugs
20.3 Anti asthma
20.3.1 Beta- 2 agonist/xanthine derivatives
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1 Salbutamol sulfate 200 dose inhaler

2 Salbutamol sulfate (SDU) solution fn
3 Salbutamol 2 mg tablet n
4 Salbutamol 2 mg/ 5 ml syrup n
5 Salmetalol+Fluticazole inhaler n
6 Terbutaline sulfate 0.5 mg/m! injection n
7 Theophylline 200 mg tained release tablet chronic asthma step 4 A

20.3.2 Non-steroidal respiratory anti-inflammatory drugs

20.3.3 Inhaled corticosteroids

1 Budesonide 200 microgram powder inhaler fn
2 Seretide 25/125 microgram evohaler

3 Salmetalol+Fluticazole 50/250 accuhaler seretide 4
4 Fluticasone propionate 125 mcg inhaler inhaler 1

20.3.4 Antichlorinergic preparations

1 Ipratopium bromide+fenoterol Hcl metered-dose A
(Berodual) inhaler

2 |pratopium bromide+fenoterol Hcl solution A
(Berodual)

20.4 Antitussives

1 Dextromethasone hydrobromide 15 mg tablet n

2 Opium and glycerrhiza mixture compound mixture gngalryalssamitu n
(m . Tussis)

3 tnaNNTIa tablet egaulng

4 gnuilanzanuiay syrup naslng

20.5 Expectorants

1 Ammonium carbonate and senega mixture erandipsesing n
2 Glyceryl giacolate syrup n
3 Glyceryl giacolate tablet n
4 Carbocysteine syrup syrup NED
5 anlszazusni wALlg enasdlng

20.6 Antihistamines

1 Chlorpheniramine maleate 2 mg tablet ervanadtylazdnting

2 Chlorpheniramine maleate 4 mg tablet n
3 Chlorpheniramine maleate 2 mg/5 ml syrup n
4 Chlorpheniramine maleate 10 mg/ml injection n

5 Hydroxyzine Hel 10 mg tablet U
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6 CETIRIZINE TAB tablet
7 Cetirizine syrup 5 mg/5 ml syrup
8 Oxymetazoline 0.025 %
9 Mometasone furoate

10 enysrvuyyiayl wALlga
20.9 Other respiratory preparations

1 Aromatic ammonia spirit solution

21 Solutions correcting water, electrolyte and acid - base disturbances

21.1 Intravenous solution

1 Calcium gluconate inj 10%

2 Glucose 5%
3 Glucose 5%
4 Glucose 5%

5 Glucose 5%

in water 50 mi
in water 100 ml
in water 500 ml

in water 1000 ml

6 Glucose 10% in water 1000 ml

7 Glucose 5%
8 Glucose 5%
9 Glucose 5%
10 Glucose 5%
11 Glucose 5%
12 Glucose 5%
13 Glucose 5%

+ NSS 500 ml

+ NSS 1000 ml

+ NSS/2 500 ml
+ NSS/2 1000 ml
+ NSS/3 500 ml
+ NSS/4 500 mi
+ NSS/5 500 ml

14 Potassium chloride 20 mEqg 10 ml

15 Ringer's acetate 1000 ml

16 Sodium bicarbonate 7.5% 50 ml

17 0.9%NSS 100 mi

18 0.9%NSS 1000 ml

19 0.45%NSS 1000 ml

20 3%NSS 500 ml

21 Water for injection 2 ml

22 Water for injection 5 ml

23 Water for injection 10 ml

24 Water for injection 100 ml

25 Water for injection 1000 ml

26 D-10-S 1000 ml

21.3 Plasma expander

1 Dextran 40 in normal saline injection
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Nutritional therapeutics

22.1 Vitamins

1 Multivitamins

2 Multivitamins

3 Vitamin B1 100 mg
4 Vitamin B2 25 mg
5 Vitamin B6 10 mg
6 Vitamin B6 50 mg

7 Vitamin B1-6-12

8 Vitamin B complex

9 Vitamin C 25 mg

10 Thiamine

22.2 Mineral supplements

23

1 Calcium carbonate 1250 mg
2 Ferrous fumarate 200 mg
3 Ferrous sulfate 50 mg/0.6ml
3 Folic acid 5 mg

4 Triferdine

5 FBC

6 Potassium chloride 500 mg
7 Sodium chloride 500 mg

8 Calcium Polystyrene Sulfonate
9 gningaladin

Miscellaneous

1 Sodium nitrite

2 Ethyl alcohol 95 %

3 Menthol

4 Camphor

5 Borneol

6 Eucalyptus

7 engnsnivl

8 BITHAN

9 gy :ﬁluﬂ
10 anavas

11 PIURIABNT1I

12 Aloe gel{dnumneand)

13 psulurioun
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